

CERTIFIED MATERIAL TEST REPORT

Certificate Nr	: 318166	Ddt : FB / 8255
Customer	: KME SPAIN	
Customer Ref.	:	
Order Nr	: 718125/3	Item: 0087177
Material Desc.	: Coils	
Dimensions	: X 1000 MM X 0,600 MM	Alloy: Cu-DHP CW024A
Part Nr	:	

Marking Nr	Weight	Cast	Sample	Marking Nr	Weight	Cast	Sample
FK838488	494	7G1012/AB	17381759	FK838491	494	7G1012/AB	17381759
FK838493	494	7G1012/AB	17381759	FK838495	476	7G1012/AB	17381759

EN 1652 CW024A							
Composition(%)	Cu+Ag	P					
Min	99.9000	0.0150					
Max		0.0400					
7G1012/AB	99.9489	0.0238					

EN 1172 R240							
Test	Tensile Strength Rm N/mm ² ?	Yield Strength Rp N/mm ² ?	Elongation 50 mm %				
Min	240	180	8				
Max	300						
17381759 Start	280	218	28				
End	280	218	28				

EN 1172							
Test	Thickness mm						
Min	0.580						
Max	0.600						
17381759 Start	0.595						
End	0.595						

Fornaci di Barga 18/09/2017

Company with the quality management system certified by IGQ according to ISO 9001:2015
 This supply is in compliance to the requirements reported in your Order/Technical Specification.

Document complying to EN 10204 3.1. Standard, issued under computerized control.
 Signature not required. The QR&D Dr.ssa E. Martellucci